
取扱説明書
IRON RECEPTACLE

	 組立て
 注意

使用中に外れないよう取付けは確実に行ってください。

B5265

(1)	 口金の両端のトラスねじを緩め、口金を取り外します。
(2)	 新しい口金の溝を口金ホルダーに合わせ、	
取外しと逆の手順で新しい口金を取り付けます。

トラスねじ

口金ホルダー

溝(1)

(2)
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(1)	 口金を上方向に押し上げ、取り外します。	

注 記  外れにくい場合は、工具を使用してください。
(2)	 新しい口金のねじを緩め、溝をこて台に合わせて差し込みます。	
こて台の下からドライバーを入れ、ねじを締めて、固定します。

下から
差し込みます。

なべねじを
緩めます。

口金の外側の溝と
こて台を合わせて
ください。

FH-801 の場合

本製品はチューブユニット C5056 〜 C5059 用の口金です。
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■	セット内容 / 內容 / Contents

口金
焊鐵插座

Iron receptacle

B5265 B5266 B5267

トラスねじ (M4 × 6、2 コ）、
こて先固定スプリング 
(B2791) 付き
用半圓頭螺絲 （M4 x 6, 數量 
2），焊鐵固定架 (B2791)
With truss head screws (M4 x 6, 
qty 2), retaining clip (B2791)

トラスねじ (M3 × 8)
トラスねじ (M4 × 6、2 コ )、
なべねじ (M3 × 6) 付き
用半圓頭螺絲 (M3 x 8)、半
圓頭螺絲 (M4 x 6, 數量 2)、
盤頭螺絲 (M3 x 6)
With truss head screws (M3 
x 8), truss head screws (M4 
x 6, qty 2), pan head screws 
(M3 x 6)

トラスねじ (M4 × 6、2 コ )、
なべねじ (M3 × 6)、
こて先固定スプリング 
(B2791) 付き
用半圓頭螺絲 （M4 x 6, 數量 
2）、盤頭螺絲 (M3 x 6)、焊鐵
固定架 (B2791) 
With truss head screws (M4 x 6, 
qty 2), pan head screws (M3 x 
6), retaining clip (B2791)

適用こて台
適用的焊鐵架

Applicable  
iron holder

FH-101
FH-200
FH-201
FH-210

FH-800 FH-800
FH-801

適用はんだこて
適用的焊鐵
Applicable 

soldering iron

FM-2027, FM-2028, 
FM-2030, FN-1101, 
FX-8002, FX-8301

FX-1001 FX-8801, FX-8805

FH-200 FH-800



Instruction Manual

IRON RECEPTACLE

	 Assembly
 CAUTION

Attach the product ensuring that it does not detach during use.

B5265

(1)	 Loosen the truss head screws on both ends of the iron 
receptacle and remove the iron receptacle.

(2)	 Align the grooves of the new iron receptacle with the 
holder for iron receptacle and install the new iron 
receptacle in the reverse procedure for the removal of 
the iron receptacle.

Truss head screws

Holder for  
iron receptacle

Groove(1)

(2)
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(1)	 Push the iron receptacle upward and remove. 
Note  If the iron receptacle is difficult to remove, use a tool to remove it.

(2)	 Loosen the screws of the new iron receptacle, align the grooves to the iron holder, and insert the iron receptacle. 
Insert a screwdriver from the bottom of the iron holder and tighten the screw to fix.

Insert from  
the bottom.

Loosen the pan 
head screw.

Align the grooves 
on the outer side of 
the iron receptacle 
with the iron holder.

For FH-801

This product is an iron receptacle for the C5056 to C5059 tube units.

使用手冊
IRON RECEPTACLE

	 組裝
 注意事項

請妥善安裝本產品確保使用中不會脫落。

B5265

(1) 鬆開焊鐵插座兩端的半圓頭螺絲並拆下焊鐵插座。
(2) 將新焊鐵插座的槽溝對齊焊鐵插座支架，並依照拆下焊

鐵插座的逆向步驟裝上新的焊鐵插座。

半圓頭螺絲

焊鐵插座支架

槽溝(1)

(2)
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(1) 將焊鐵插座往上推並將其拆下。 

注 記  如果焊鐵插座難以拆下，請使用工具。
(2) 鬆開新焊鐵插座的螺絲，將槽溝對齊焊鐵架並將焊鐵插座插入。 

將螺絲起子插入焊鐵架底部並擰緊螺絲。

從底部插入。

鬆開盤
頭螺絲。

將焊鐵插座外側的
槽溝對齊焊鐵架。

FH-801 專用

本產品為 C5056 至 C5059 出錫管裝置專用之焊鐵插座。

日本白光牌


